Test Report No: TX91525 /2007 /PL Date: OCT. 01, 2007 Page: 1 OF 2

TUNG FONG TEXTILE CO., LID.
NO. 6, SI-AN RD, HOMEI CHANGHUA
508 TAIWAN R.0.C

The following sample was submitted and identified by the client as:

SAMPLE DESCRIPTION: ONE SAMPLE OF SUNSCREEN FABRIC 87% PVC 13% POLYESTER

40X32/250DX250D IN WHITE/BEIGE

STYLE NO.: F70-036

COUNIRY OF ORIGIN: TAIWAN
SAMPLE RECEIVING DATE: SEP. 20, 2007
TEST STARTING DATE: SEP. 20, 2007

Test Performed: Selected test(s) as requested by applicant.

Test Results: For further details, please refer to the following page(s).

Signed for and on behalf of
SGS Taiwan Ltd.

C‘;/’/;?)9 o e WM
Chen Chyn Ni, Ginny
Testing Specialist
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Test Results:

1.Stiffness Of Fabrics (AATM D1388-1996 (2002) Option A, Cantilever Test)

Bending length (cm)
Warp 6.8

Weft 5.9

Flexural rigidity (mg.cm)
Warp 15,819.3

Weft 10,767.9

Note: The test was subconiracted to other SGS Laboratory.

2.Tensile Strength (ASTM D5035-06 - 2C-E Cut Strip method)

Warp direction 367.3 1bf
Filling direction 288.2 1bf

Note: The test was subcontracted to other SGS Laboratory.

##% End of Report ***
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